



**BUREAU
VERITAS**

TEST REPORT

LAB NO. : (2421)361-0078
DATE : Jan. 04, 2022
PAGE : 1 OF 3

Applicant:

Shenyang green plastic technology co.,ltd

No.16, south third road, shenyang offshore economic zone, liaoning province

Date of Submission: 2021-12-27
Test Period: 2021-12-27 to 2022-01-04

Sample Description:	Bag in box		
Sample Status :	Intact		
Manufacturer:	shenyang green plastic technology co.,ltd	Buyer:	/
Style No.(s):	/	PO No.:	/
Country of Origin:	/	Country of Destination:	/
Color:	1.Transparent bag 2. Aluminum film bag 3. Aluminum foil bag	Vendor:	/

Test Item(s): Details see attached page(s).

SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION
Olefin Polymers - Polyethylene - U.S. FDA 21 CFR 177.1520	PASS

Note: The tested part of the sample was specified by client.
The test conclusion was given based on the results of tested part.
Selected test items as requested by applicants.

REMARK

If there are questions or concerns on this report, please contact the following persons:

Customer service

Ms. Kira Hong
(0574) 87091319
kira.hong@bureauveritas.com



PREPARED BY: Jessie

BUREAU VERITAS TESTING TECHNICAL SERVICE (ZHEJIANG) CO.,LTD

Jane Ye.

Jane Ye
TECHNICAL MANAGER

Bureau Veritas Testing Technical Service (Zhejiang) Co.,Ltd
1F west, 6F east, 7F east, 8F, Building B,
No.66,Qingyi Road, Ningbo, Zhejiang, China
Tel:86-574-87091333, Fax:86-574-87971038
website:cps.bureauveritas.com

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



**BUREAU
VERITAS**

LAB NO. : (2421)361-0078
DATE : Jan. 04, 2022
PAGE : 2 OF 3

Sample Description Assigned by Laboratory:

Test Item	Description	Client Claimed Material
1	Transparent plastic (inner)	PE

Photo of the Submitted Sample



24213610078



**BUREAU
VERITAS**

LAB NO. : (2421)361-0078
DATE : Jan. 04, 2022
PAGE : 3 OF 3

TEST RESULT

Olefin Polymers - Polyethylene - U.S. FDA 21 CFR 177.1520

Parameter	Unit	Result	Limit
		1	
Total Extractives (n-Hexane)	% w/w	<0.20	≤ 5.5
Total Extractives (Xylene)	% w/w	0.68	≤ 11.3
Conclusion	-	PASS	-

Note: g/cm³ = gram per cubic centimetre
% w/w = percent weight by weight
“<” = less than
“≤” = less than or equal to

Method: U.S. FDA 21 CFR 177.1520

END